i

\,L ﬁ %

WBAC

'

",

4. .oﬂ." ""'"
.

g s A

4

\
o'o

<

at

Iy
N

e

A'J”-.‘
* f/,. ‘
i L ]

-~

K4Ls

1/10th SCALE ELECTRIC 4LINK & 4WD VEHICLE

GS 0118838

1/10th SCALE

®
NViADE

www.gmade.net




o
3
WM
o
ol
Kk
o T .r.
W] ._n__._ =)
) of A ]
il = o a
£ ifo 3 o
= = . ¥ *
5 A 7
] — J N
Hx_. om_@ < o ol
) ez ¢ ) o
g =0 23 F 2 3
. ] =] o3
= N & =
oom <K = 53 <+ I
=, 8 25 B - =
a0 3 o D KB > < ) i -
B oral b go :
.3 < F o M KK i o o
T = > M4 Hio .o M ® K 0% i )
H? o HZ o ogs W of <+ °
= —_— K = —_ ™ T =z " T h
{ < od R = o 9 0 = ol o
I 35 ol =3 m.m_u_:.r.uﬁ b Yo =
o3 o ol K 1o T g I [ oF KT 1o
Y ||+H_M|.r i . o I
— ﬁ.__||E po_.Ao_._El.A & i of .1_._
) = K w_.fram.o.ﬂ =T X z & !
o < or ol_».mnﬂﬁu: ) o a1y AT
w0 or o o SE X 3 L P i
Bl MMO . W.__._mx_vur_now oo o3 T “__MOO o= =
& o 0 B o oo o Z 4+ o K K 4o
Jdlo I.__o| =< < Ho_. = U i N AT - b . ®r
o @ B3 = =z _.__olﬁo LY o T of M ol el
NGR 30 .o_xeamgmz T % e = £
= B ™ m:-ﬁJ.@s Bl gz A a1 5
(0:11] o jo X W= Qo= oo ol = N I L = Ho o N
...Ann_E Eﬂmu..o_eﬂol_xg ad & m o ® =) <
i ol Ko L4 o 3 Ho ok Kk ol A 0% R Ho mw o
ﬂ_lml_mm_._: Llprﬁm_uu_.womxc_oﬁ oo Lonow B - 8 T
e 1o &OM%ﬂnﬂﬁTu T3 R Y X o o9
O 5 < oo =g X o oo 1 o @& & 1 L = ot X
31 1o =< K 1l oo i 2 - < "l S o €M oE R o 70 ol 3 of < ] .
I-IHmH_ ol A_._- X._ale:.l.mlow.Allx m_u._ﬂ o3 HAQ E] LR HWI&IT Kk o._
Oxﬁx_. o_EWQWAm_.u Lo o A_.goaa_u - o._ of - %uaeﬂh A
S = R Moo oo L weoooH Z w3 T oo X = 3 0l o <
o = ol - = <0 ol = R g do ol K 1 B = ok =L - z 8 3 H 10 ol - -
- = HO on "~ W oH 2 I . — Ij - RN o= =< 2 = = T <1
S0 F = m h ooz Sy 5 of om = o Kb 20 Ko K <l ne s Rowom g >
= TS g = X % = o oo o M5 z
o oo E 0l oF Kk o[ ._.Al ] ol < 3 = K oo M_._ 7T O Kq 4" 1o M.OI 23 O m @ F L3 W of | .
= oo ....A:ﬂ.éu_.p_oxo_:_o < a0 oo 9o T X & Mo &+ K iy g o o
KO = K .Jéﬂo.___gomwww MW g T R o_.,uAWQA_u_u_. =z = d KO0 _Aa_%m_.a Io_a.u._.zow H 3
Qo@% xE_E%MmMﬁE Kk = 2w ¥ dm R H W oR 3 o 94 ___51 TH Dy =
= = ...AIWA.D..OM_AI.__._._E N.m._M_Mon_ o_e%om.ow_mmﬂ E_l_Em 3 i %mw_l__ Mﬁxl_uouo%_ Wmvw
Een gM}rf} wlz| mg o s22 Efec 40
= o ..___MEEA_;_um_oP_ io _xATlmoE_Eol&Hfo I oo o Az o x oW e 253 KO X
& Iz R - b ﬂnm_mm,.Wu%ﬂmﬁém g PO IR} ST a:ax.e____uo o K
MEES WW%NHJH% n___m.ﬂamu#ﬁo:o_:ﬁ:_. Xowm Kz = sz xasf&iﬂ fol o
_— o ...ML.naﬂ_u.._uo_H INHDQ% Ol op mm N oo ol uo 2 me = of .rAA_Lu. gl T
ol H 2 rd ™ =n= 0 - = oo 160 ==z IO fo- - mog 2 .Iw..__auu}r_ R 2
n____.A |____mRJ |£HEHTHO_.§_H ENEA+OO_EVM_.O__MmQEH S WF 7o 5 W o._m;____....m_.mou 5
= = = o - - 3 - — = — (i =
ﬂ._.Ll_ |_M..||n_, |q./I“_"_|_.__oﬁ_.ﬂ.__...__wu,7<oo_._wA mﬂﬁ%aoﬂﬁhﬂ_&w_| .|._hur_n0T _..A.ﬂMuA_.n_._vo O.rm_.o MﬂonEWﬂaﬁM_u _ln_._o._.._
R ol NHQ o Wmﬂuxol_%m AoE_Ww_MWWﬂM_ﬂ.% .}.Emn =g m_.__um__m Mu%HE_EﬂmHoM ﬂlmo
S W 3 = TR VIzgmygr R T RIE Twig iy 2F
~ o [ o K = i d NOIH Lo B - = 0 o — Ko ] S H T © 10 o
D ) o Ry i o_L.aA_.I:,:%o & o oF R w7 ._01_.._1uIA_.
x._a%ﬂmeaﬁ H s s d T g HE R P LM 2 IE R o
20 = -— = (] 100 DR [ —_ o = 0 1 _.___ ® = 2 o -
ml BT B = S = lo | 0T & BT oH T 1 %0 %0 o3 = 3 = U =l -~ k- © 0 o = R < &0 5
o_____iw xmi__ai ﬂgao_a___wlrtgku EalEL PIL;O_# ) ulo ...%Jx._.._auy o
Lo:o_llum_n K _.zollo._.wl 1o 0 w @ <o = K T J...A|_._.__ Kr L_n..nam — ©
Mo EEEE ﬁfﬁm&wgmmwmu uH T mERzTMS 43z o____o._;jm;w_ T
>3 %Mwm.wumﬁe+ %O+wm_£&_am.§mn T maE R < I wmwzgo1mw,u+u %mQ%.nwﬂﬂ ic
.xu_EEux_.I Eo+o|_ﬂ_|o|_nx+_yh_|:w TR o Ecﬂ.ﬁﬁéﬁﬁ_m_ﬁ%m nEEm_ELOTH o ol
- RET0OEN aee HOHO ST = b > < F T o R ...Fnox_.._____o_nﬂxo_uﬂ = o RN T o= o
x_.ﬂleﬁJ.mzenaw mnrixﬁ Kr < R A1 _Alol_lﬂ.ru =
..AJ.A.A._J_A..__"..:uﬁ_.m_._.__._Wa ...7¢=_».o Ao:e.r__L%_.T_o_l.__/...u_E_ |_Uﬂo|_~m=ﬁl, w|
~N E | o _m._m.ﬂmo o____w._uﬂ___r_e._mo.rzuxLA_ HA._N__/@._EMﬁ oF =
: kA A Ho S i = Y P g W R m
) ..aoou ﬂuﬂmﬂuﬂwmmmme_ﬂ |W|_m_§%,aos_=
© .Aﬂn_.eme_.._%o_%éo_e WD_AWM_W%% = W
. X1 % O JII.r.A_/ =
>~ - mcn_w__% NA_.WxM_._mnw_.eﬂa_. o_E
. < Ko X o o
T COREE R = ¥
.. K <
n

@

®

A=
.gmade.net

*

7t @ ELCH

Saif kHH|

=

=

=
bxo

M
At

&%) 0h 7| 2lsh Ml
MAlQ. ZAFSME T34
ESIPNI=N

R s

b

=
i
(el

=

F7| ol _JT'\_O” =
2|8 A (_;F_)XID”
OlE:iE|O
GEIPSIEINE
oM EAlSHE SMOIELL 2E 2
=1 9| Zdoi
O =2 JH=3X| ot
MAI2.

HHE] 2|

[

=

HES

22 AFRSHR| ote
. HEof o= °
E5t HE|

ot HX|LL O|2E
|220| Q=2 MWBSHA K
SX|Z=AIA|
MAI2 Ol
s




CAUTIONS EQUIPMENT NEEDED

A In order to avoid personal injury or property damage, you have to act in a responsible manner and follow
these directions.
RC models can operate at over 40Km/h but can not stop immediately

l Safety Precautions

- Check the surrounding area before you operate RC model.

- Choose a good place to operate your RC model

- Do not operate your RC model on the street or highway. It can cause a serious damage or a serious accident.
- Do not operate your RC model in confined or crowded areas, in order to avoid accident.

- Never operate your RC model near people or animals, and never use people or animals as an obstacle.

- A collision between your RC model and stationary objects can cause damage to either

- Do not operate your RC model in public places like hospital and residential areas. It can cause great noise

- Never operate your RC model indoor. There is a higher possibility of fire or damage

M Safety Precautions (Before assembling)

- Before you start assembling this model, read the instructions carefully and make sure you understand them
thoroughly.

- If a child assembles this model, an adult must also read the instructions carefully and understand them thoroughly.

- Always be careful when using tools like knives. Extra care should be taken to prevent injuries.

- If you use paint or cement (not included in the RC model), read the instructions supplied with them.

- Keep the parts out of reach of children, small parts can cause choking and vinyl bags can suffocate.

B Safety Precautions (Before you operate RC model, check the following.)

- Check to ensure nuts bolts are tightened appropriately.

- Check that no one else is using your radio frequency.

- Use new batteries to avoid losing control of the transmitter and receiver.

- You will need a 2 channel radio system which includes a servo, a receiver, an ON/OFF switch, and an electronic
speed control.

- Be sure to use a radio frequency for ground model — Do not use airplane frequencies.

- Always check the brakes and throttle before you operate your RC model, in order to avoid losing control of the
model.

- To prevent unexpected movements of your RC model, do not connect the batteries to receiver before turning on
the transmitter.

- Always turn on the transmitter first, and then connect the batteries to the receiver.
1. Switch on the transmitter.
2. Check that the speed control, the transmitter control, and trims are set to the neutral position.
3. Connect the RC model to the receiver’s batteries.
4. Switch on the model and the receiver.

- When you using rechargeable batteries, make sure you read and follow the instructions carefully.

- Inappropriate handling or usage of rechargeable batteries can cause serious injuries or accidents.

H Cautions While Operating

- When the RC model is operating, do not touch the moving parts like the drive shaft and wheels.

- The moving parts can cause serious injuries.

- Always turn the model or receiver off and disconnect the batteries before turning off the transmitter, in order to
avoid unexpected movements of your RC model.
1. Turn off the model or receiver.
2. Disconnect the batteries.
3. Turn off the transmitter.

- Do not touch the vehicle’s speed control resistor while operating of the RC model. The resistor may be very hot,
especially after running at lower speeds.

- To prevent damage to the RC model, remove the batteries from the model and transmitter when you don’t intend
to run the RC model for some time.

- After operating your RC model, batteries become hot, so please be careful when handling.

- In order to prolong the life of your RC model, please keep it free from dirt and grease.

- Before you start assembling this model, read the instruction carefully and make sure you understand them fully.

- If a child assembles this model, an adult must also read the instructions carefully and understand them thoroughly.

Radio control system
(wheel & trigger type)

Controller
Batteries

Receiver

7.2V or 7.4V battery

TOOLS NEEDED TOOLS INCLUDED

O
o )
f

Side cutter + Screwdriver

(medium)

+ Screwdriver
(small)

Long nose pliers Modeling Reamer Modeling

scissors knife

7

GM51515

Box wrench

[

GM20220
Shock oil

GM51513

1.5mm L-wrench

———3
-

GEAR
GREASE

GM51504

Gear grease

GM51516

2.5mm L-wrench

®
ﬁIVIADE @
www.gmade.net



PARTS REFERENCE

C -
/ X GM40044
f E O O @ j Sawback rollbar parts tree x1

o
o o
GM52412
° Q O @) Q ° GS01 Tube front bumper parts tree x1

%

©
s\
XX (D)
©
® ) o
9 \
XXX %1 /
GM49003 »
Sawback accessory parts tree
A
]
GM49003 » = =
Sawback windshield

GM52102 X2 = <
GS01 Axle parts tree

GM52407

GS01 Cross member parts tree

GMO0020020 X2 GMO0020008 X2
Shock delrin piston Shock cartridge part tree

®
4 VMLADE

wwwwwwwwwwwww




PARTS REFERENCE

GM52403 . o~ lee o0l X

GS01 Frame side rail R

D

Ko

GM52403 x1
GS01 Frame side rail L

GM51105 .,

Knuckle arm

TR

@

O GM51201 x1 GM51201
O Transmission housing set Transmission housing set
GM51201
Motor plate x1

GM52101

GS01 Axle housing GM52103

GSO01 Differential cover

GM52404 x4

Shock stay
GM70224 x4 GM70224 x4 GM70224 x4
NRO1 Front half of wheel NRO1 Back half of wheel NRO1 Inner beadlock ring

\of

6M52405
GM54311 x4

Universal drive hub Side step bracket

GM51201

Pinion gear cap

U

GM54311
Universal shaft A x2

GM70284
MT1903 Tire

U

GM40020

SAWBACK Clear body x1

GM54311 X2

Universal shaft B

®
5 ﬁlVIADE
www.gmade.net




PARTS REFERENCE

A7 N
O £ O % GM52116
O INIID  64mm Steering roa X1
GM20142
: - x1
32Pitch 12T Pinion gear (] i)

GM52116
116mm Threaded shaft

11 o]

GM52113 2
14T Bevel gear shaft

= Tmm

GM54101 X2
GS01 Long wheel axle shaft GM51204 x1 GM51204 X1 GM51204
39T/15T Counter gear 35T/15T Counter gear 37T Counter gear
54mm
GM54307 4

Upper link M3X6.8X54mm

! 78mm

GM52106
32T Bevel gear

GM54308 4
Lower link M3X6.8X78mm

L] Y

GM0020006 x4
XD 93mm shock shaft

T— 64mm
GM52109 x1 §

64mm Drive shaft

GMS2106 x2 GM0020025 4
9 Shock Spring 19x58mm Mideum

>

GM0020013 4

69mm XD 93mm Shock Body

°

! GM0020016 X2
XD aeration shock cap

GM52109 .

69mm Drive shaft “:"

GM51207 x1

21mm Counter gear shaft

.

102mm

(R | —

102mm Straight drive shaft X GM51207

23mm Counter gear shaft

98mm

o ] ° ]
GM54104 x1 GM51207 X1
98mm Straight drive shaft 43mm Counter gear shaft

®
6 ﬁlVIADE
www.gmade.net



PARTS REFERENCE

GIW H M2.6 Nut x24 GM20216 <16
3X6mm Round head tapping screw x8 M3 6.8mm Rod end
3X8mm Round head tapping screw x2 El M3 Nut x11 g&:\r,\lfnolgc:ldeend ball x16
x2 GM52116 x4
ED M3 Nylon lock nut x51 M3 6.8mm Rod end
3X25mm Round head tapping screw x4 GM52116 x4
6.8mm Rod end ball
Gmm |:U] M3 Flange nut x26
2.6X10mm Round head screw x24
GMO0020049
Gmm Shock end ball x4
2.6X16mm Round head screw x2 " ‘) GM51602 4
N’ M4 Wheel nut X GM0020049
Gm M36.8mmRodend X%
3X6mm Round head screw x12
(Jm @) 2mm E-ring x8 GM0020049
Rubber bumper stop
3X8mm Round head screw x23
(Jrommm GM50116
) ! x8
3X10mm Round head screw x14 @ 2.5mm E-ing x10 RG snap pin
(mmm GM49006 0
3X12mm Round head screw x9 RS snap pin
4mm E-ring x2
3X16mm Round head screw x2 I g('YISsn;Irr?gSrew pin x4
GM52119
(o allboaring 1150 X 14
3X18mm Round head screw x4  — GM51603 x4
Axle pin
3X20mm Round head x16 GM52119 x10
mm Round head screw Ball bearing 850 GM54305
M:m Universal cross pin x4
@\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\‘I
3X25mm Round head screw x7
GM54305
@ 3mm Washer x19 ‘lm‘-lll Universal drive coupler x4
@\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\I
3X30mm Round head screw x6
0O GM54305 x4
@f\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\I @ [] 3x1 O-ring x4 Universal joint
3X35mm Round head screw x1
. GM0020017
[ @ mml Aeration screw x4
3X4mm Socket set screw x1 @ [:] P3 O-ring x8
AVLAARARNRRAAN GM50130 X2
3X15mm Socket set screw x16 25cm Releasable tie
@ U P5 O-ring x13
[Dm&&&m GM49004 x1
3X10mm Flat head screw x4 SAWBACK Decal sheet
(H:m] S9 O-ring x8 GM49082
3X10mm Step screw x4 SAWBACK 4LS manual x1
7 ﬁMﬁDE




AXLE 1 A WMAKE X 2 GM52101 GM52119
GS01 Axle housing Ball Bearing 1150
@ 2.5mm E-ring x2 (%(2.5mm E-ring
GM52119 .4 ‘
Ball bearing 1150 3 GM52119
/ GM52113 Ball Bearing 1150

g 14T Bevel gear shaft
GM52119 x4 3

Ball bearing 850

<MD
)
"
GM52106 X2 o

14T Bevel gear 4
Qn=up

LT o] Z

GM52113 x2

14T Bevel gear shaft

H:| GM52102

GM52102 Differential bearing cap
. X ) x4
Differential bearing cap

GM52106
14T Bevel gear

/I

GM52119
Ball bearing 850

FRUNT AXLE n 3X10mm Round head screw
GM52102
(o N

C-Hub carrier
3X10mm Round head screw x4

o ok

M3 Nylon lock nut x4

. Sye
Position arrow to the down
—
ems2119 ., | [@9]| |[©O :

Ball bearing 1150 :j": _-C-?-_i- _}'_'_'_{'f_@fl';_i
Qo] |@ Sl beetng 1150

O >< M3 Nylon lock nut N
P \@
<A
N

M3 Nylon lock nut

Position arrow to the down

GM52119
Ball Bearing 1150

GM52102

C-Hub carrier

GM52106

GM52106 32T Bevel gear

32T Bevel gear

®
8 VMLADE

wwwwwwwwwwwww



FRONT AXLE n

GM52109

64mm Drive shaft

GM52109

69mm Drive shaft

T— 64mm
-

GM52109

64mm Drive shaft x1
T 69mm
GM52109 1

69mm Drive shaft

(o

2.6X6mm Round head screw x4

2.6X6mm Round head screw

GM52103

Differential cover

GM52119
Ball bearing 1150

GM52119

o) Ball bearing 1150
N7
N GM54101
@ GS01 Long wheel axle shaft

GM51105
Knuckle arm

GM51105

O Knuckle arm

> GM51120

&
R (‘ 3X10mm Step screw
A‘~,

g

GM54101 X2
GS01 Long wheel axle shaft

GM51120

GM52119 x4 3X10mm Step screw

Ball bearing 1150 w
GM51120 x4

3X10mm Step screw

i

wwwwwwwwwwwww



REAR AXLE n

32T Bevel gear

GM52104
32T Bevel gear

GM52119
Ball bearing 1150
GM52119
Ball bearing 1150 x2
@ 4mm E-ring x1
102mm

AN I —]

GM54104
102mm Straight drive shaft

GM54104 \
102mm Straight drive shaft

GM52119
Ball bearing 1150

‘ )
< g ‘
3 |
(o &2
g
3X12mm Round head screw ~ x2 \\
M3 Nylon lock nut N \

o
|\

M3 Nylon lock nut X2

GM52102
Straight axle adapter

1 0 A

wwwwwwwwwwwww



REAR AXLE n

98mm

] |

GM54104
98mm Straight drive shaft

GM52119
Ball bearing 1150

3X12mm Round head screw

GM54104
98mm Straight drive shaft

GM52102

Straight axle adapter

@ GM52119
Ball bearing 1150

@ 4mm E-ring

3X12mm Round head screw

o

M3 Nylon lock nut

(Jrmy

2.6X6mm Round head screw

2

x

x2

x2

x4

GM52119
Ball bearing 1150

2.6X6mm Round head screw

4mm E-ring @

GM52103

Differential cover




TRANSMISSION HOUSING

GM52119
Ball bearing 850 x2

—

GM51207

21mm Counter gear shaft

GM51204 »
39T/15T Counter gear
GM52119
Ball bearing 850 x2
GM51207 x1
23mm Counter gear shaft
GM51204 1
35T/15T Counter gear
GM52119 x1
Ball bearing 850
f 16mm — +— 18mm ﬁ
Lo o]
GM51207 »
43mm Counter gear shaft
GM51204 x1

37T Counter gear

GM52119
Ball bearing 850

GM51201

Transmission housing

GM52119 GM51204 > )
Ball bearing 850 39T/15T Counter gear & 4
GM51207
21mm Counter gear shaft
n GM52119

Ball bearing 850

GM51204

GM52119 35T/15T Counter gear

Ball bearing 850

GM52119
Ball bearing 850

¢ R
16’fllfl
GM51204
37T Counter gear
GM51207

43mm Counter gear shaft

1 2 A

wwwwwwwwwwwww




TRANSMISSION HOUSING m

GM52119

Ball bearing 850 x1

GM51201

Transmission housing

GM52119 S
Ball bearing 850

(Jrmm

3X8mm Round head screw X1

(mm m Round) M3 N
>

3X12mm Round head screw X1

Gmmmw 24 ¢ Round head screw

3X16mm Round head screw X1

(o

3X20mm Round head screw X3

O ww

M3 Nut
6

X

O

9
s

N \\\\\\\\\\‘\ 3X20mm
& %\\\\\ Round head screw

O
O GM51201
GM51201 x1 Motor plate
Motor plate

A WMAKE X 4
LOWER LINK
3X15mm Socket set screw ~ 6.8mm Rod end ball

78mm - @
BN

GM54308 O
Lower link M3X6.8X78mm
GM54308 4 P
Lower link M3X6.8X78mm /
ANAANNNAAAN Y S
3X15mm Socket set screw x8 /
— W
S
@ %\‘\\\\\ 3X15mm Socket set screw
GM20216 X8

M3 6.8mm Rod end

/‘ GM20216
I:O:I /@%r\ M3 6.8mm Rod end
GM20216

GM20216 x8 &

6.8mm Rod end ball
13 reons@

6.8mm Rod end ball




SKID PLATE m

(I

3X20mm Round head screw x4

.
o

M3 Nylon lock nut x4

M3 Nylon nut
3x20mm / ~
Round head screw _ ) )
A =1 G
| (/\; -
(((((( 3X20mm
G (((((((((((( Round head screw
R

GM52407
Chassis skid plate

TRANSMISSION HOUSING m

(oo

3X10mm Flat head screw x4
H

N

M3 nut x4

TOP VIEW

AE

A Please be careful with the direction.

3X10mm Flat head screw

14

wwwwwwwwwwwww



GM20142

32Pitch 12T Pinion gear x1

3X4mm Socket set screw X1

GM20142
32Pitch 12T Pinion gear

2
/ \ _ 3X4mm Socket set screw

%M51513

1.5mm L-wrench

(o

3X10mm Round head screw X2

©)

3mm Washer x2
A\ GEAR RATIO
9 57.0 |Slower-more torque
10 51.3
1 46.6 N

12 | 428 |sTocK /N
13 | 39.5

14 | 366
15 | 34.2
16 | 32.1 7
17 | 302 v
18 | 285
19 | 27.0

Faster-less torque

15

3X10mm Round head screw

3mm Washer

A Set gear mesh by adjusting motor plate position.

GM51201

Pinion gear cap

wwwwwwwwwwwww




UNIVERSAL SHAFT
4

@ 2mm E-ring X
ol

GM54305 x4

Universal drive coupler

©)

GM54305 ”

Universal joint

o

GM54311 x4

Universal drive hub

—
GM54305 "

Universal cross pin

@ 2mm E-ring x4

Sl

GM54311 <2

Universal shaft A

S

GM54311 «2

Universal shaft B

Universal drive hub

2mm E-ring

GM54305

Universal joint

GM54305

Universal drive coupler

Universal cross pin

GM54311

Universal shaft A

GM54311

1 6 LA

wwwwwwwwwwwww




GM51513
1.5mm L-wrench

GM51306

3X15mm screw pin

M—

GM51306

x2

3X15mm screw pin

17



FRAME - FRONT

3X6mm Round head screw x4
3X8mm Round head screw x4

HD M3 Flange nut X8

3X8mm
Round head screw

S 9 0 9 9

L !
&3 | 2
GM49003 —! !
Body post L lo o | @‘ ‘@@@ |
A !
3X6mm
Round head screw
SIDE VIEW
GM52403

GM52404
Shock stay x2
O O O O O>
GM49003
Body post L x2

BT
(um

3X6mm Round head screw

HD M3 Flange nut x4

GM52405
Side step bracket

x4

x4

GS01 Frame side rail

3X8mm

Round head screw

GM52403
GS01 Frame side rail

GM52404
Shock stay

Round head screw

3X6mm

Round heam

(=]
GM52405 _\

Side step bracket C\

| GM52405
/ Side step bracket

%\ 3X6mm
Round head screw

®
ﬁIVIADE m
www.gmade.net



FRAME - REAR m

3X6mm 3X8mm
Round head screw Round head screw

ISR
N

GM52404 S
Shock stay /\

GM49003
Body post S

\

GM49003
Body post S

[

3X6mm Round head screw x4

[

3X8mm Round head screw x4

HD M3 Flange nut X8

Shock stay

4

3X8mm
Round head screw

©

3X6mm
Round head screw

SIDE VIEW

GM52404
Shock stay x2

©

T oo oo0)

GM49003
Body post S x2 ‘

UPPER LINK 24 | A wakex4
. . MBMSmm Socket set screw GM20216
54mm / 6.8mm Rod end ball
GM54307 @
GM54307 x4 Upper link M3X6.8X54mm C\

Upper link M3X6.8X54mm

S
AANANAANANRNNY e /

)
3X15mm Socket set screw x8 \\\\\‘3\\\\\
@\\\ 3X15mm Socket set screw

@

GM20216
M3 6.8mm Rod end x8

(O

A

GM20216 @\
6.8mm Rod end ball GM20216

GM20216 8 ¢ M3 6.8mm Rod end

6.8mm Rod end ball
19 Yreonss



UPPER LINK 25| :
J >
GM52102 x4 3X20mm Round head screw p o @
{0

6mm spacer %

3X20mm Round head screw X4

—~
‘@’
N

M3 Nylon lock nut x4

o~

3X20mm Round head screw

GM52102 @

6mm spacer

GM52102

6mm spacer

3X20mm Round head screw

SIDE VIEW

A\ A
@N_,_,\ i__?//@‘/ ~~~~~~~~~~
S C - E i e —" =

~~~~~~

20 LA

wwwwwwwwwwwww



- owssis | 26
(Jrommmm

3X10mm Round head screw X2

(Jrm

3X8mm Round head screw  X12

ot
Q

M3 Nylon lock nut x10

[B] M3 Flange nut x4

Rear battery mount

N~
=)
<
N
['7)
=
o

3X8mm Round head screw

M3 Flange nut

GM52407
Front battery mount

M3 Nylon lock nut

5
Q
IS
[0}
oG
o
3¢
w2
=3
O

3X10mm Round head screw

3X8mm Round head screw

2 1 LA

wwwwwwwwwwwww



(o

3X10mm x2
Round head tapping screw

A\ OPTION PARTS *not included.

GM52412

Front tube bumper i ‘%

GM40034
Fog LED Light & Accessory Set

3X10mm
| Round head tapping screw

SHOCK ABSORBER
@ 2.5mm E-ring x8

QOS]

2.5mm E-ring

GM0020020

Shock piston GM0020020

Shock piston

GMO0020006
XD Aeration 93mm shock shaft

51.5mm— 3¢

L1 Y

GM0020006 4
XD Aeration 93mm shock shaft

GM0020008 x4 i Be careful with the position of oring i
Shock cartridge cap ! [—— ! @
i a 4 i w
O s | = ; ;
N-—] GM0020008 |
V Shock cartridge cap ! ' '
@ U P3 O-ring x8 i i ,42:1
/§"N\ ' '
=
@ GM0020008 GM0020008 é
Spacer

Shock cartridge C-clip

Rt

5 P3 O-ring
GM0020008 .,
Shock cartridge C-clip

@ H S9 O-ring x4

D

G

") GM0020008
Shock cartridge

|

®
www.gmade.net



SHOCK ABSORBER

© [Jfm

GMO0020017

Aeration screw

@ [] 3x1 O-ring

@ H S9 O-ring x4

Fill up the cylinder with oil.

30

(4

T

x4
x4

A MAKE X 4

GM0020008
/ Shock adjustment nut

/.‘
PR
2.5mm L-wrench

GM0020013
XD 93mm Shock body

GMO0020016

Aeration shock cap
3x1 O-ring

o

GMO0020017

Aeration screw

Please be careful with the
position of oring.

A

S9 O-ring

31-B

i

2

Push down the shock
assembly slowly
all the way to bottom.

Tighten the cartridge
with the shaft pressed and
wipe the overflowed oil.

U®

I
AN

4

..\
2

NN

Wit
NN

=

7 &
R
- ©

- &

\\ N\

I«

Pulldown the piston to the
bottom of cylinder and
fill it two-thirds with oil.

Be careful with the position of piston.

&

1

1

1

1

1

1

!

o !

1

1

v :

1
B @
N# = 72 —
LS < {4 ! M

NP LN N g H
= P N | |17
AR |AE N L

] | 0
U Uy <)

¢II\‘
¢4 Y

(

» =

Slowly move up and down
to remove air bubbles and
fill up the oil.

Push up the shock shaft
slowly to the top and
close the cap.

s

GM0020008

Shock spring cup
GM0020049

GM0020008
Shock bushing
Shock end ball

GM0020049
M3 6.8mm Rod end

J©

GMO0020049
Rubber bumper stop

x4

x4

GMO0020025
Shock spring
19x58mm mideum

¥

GM0020008
Shock bushing
\”‘ L
7 ",\ >
Bl 05 GM0020049 GM0020008
44 g 70 !"‘,’ Rubber bumper stop Shock spring cup

4 \\
7 (&)

GM0020049
M3 6.8mm Rod end

GM0020049
Shock end ball

23

®
VIiADE
www.gmade.net



32

B

FRONT CHASSIS + SHOCK

7¥_/‘/
A
M3 Nylon lock nut

mm Washer
GM52102

Shock mount
3mm Washer
€<
{
M3 Nylon lock nut

A

W
I A=Y >">’<>'/ s

3X20mm
Round head screw

Round head screw

3X20mm

GM52102
Shock mount

/

E
/ﬁ\@/ AR, /tﬂ/ . /@\

GM52102
Shock mount

)

24

x2
x2

o
ﬂ/ & H < vyv

I

x2
K
ﬂ@
x2
x2

3mm Washer
3mm Washer

M3 Nylon lock nut

3mm Washer
REAR CHASSIS + SHOC
3mm Washer

M3 Nylon lock nu

3X20mm Round head screw X2
GM52102
Shock mount

3X20mm Round head screw X2

© ]

M3 Nylon lock nut
M3 Nylon lock nut

GM52102
Shock mount

©
il
©
o0



CHASSIS + REAR AXLE m

M
GM51306

3X15mm screw pin x1

@f\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\I

3X25mm Round head screw

(T

3X30mm Round head screw

o
o

M3 Nylon lock nut

x2

X2

x4

“ Rear axle + Universal shaft

GM51513 %
1.5mm L-wrench ‘

e
GM51306

3X15mm screw pin L

Universal shaft

ﬁ Rear axle + Lower link + Shock absorber

M3 Nylon lock nut

Lower link
(“\

W

XD Aeration
shock absorber

i
N
v

i

O
mlK
Y

2

|

(Y
¢
50

3X25mm
Round head screw

/
3

¢

NZe

>

A
7
N~
=

[

0
d
0"‘0

(

!

e
N/

( A.‘A
i
4,‘4'"

Y 1@

(

3X30mm
Round head screw

Upper link

&

26

wwwwwwwwwwwww




SERVO MOUNT
|

-

A Set to the neutral position
before attaching the servo
horn to the servo.

Those are not included.

Servo horn

o
©

M3 Nylon lock nut x4
3X12mm Round head screw X4
@ 3mm Washer x4

3X12mm Round head screw

3mm Washer

3mm Washer

3X12mm Round head screw

STEERING LINKAGE m

GM52116
6.8mm Rod end ball

GM52116
M3 6.8mm Rod end

NS
e

GM52116
M3 6.8mm Rod end x4 l @\‘ gtnrgnswzs,:elﬁng rod
GM52116 x4

6.8mm Rod end ball

GM52116
116mm Threaded shaft

GM52116
6.8mm Rod end ball

&y
)

((©

GM52116
M3 6.8mm Rod end

27

wwwwwwwwwww




> (

(o

3X16mm Round head screw X1

(o

3X20mm Round head screw X1

3X25mm Round head screw

@A\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\W

3X25mm Round head screw X1

l

A\ v
ED M3 Nylon lock nut 4@

M3 Nylon lock nut X2
H

N
M3 nut x1

RECEIVER BOX m 3X8mm ) A Those are not included.
Round head tapping screw

3X8mm X2
Round head tapping screw

>

GM52407

Receiver box

)

D
5 @5\

2
e@ %
N
0
%
>
ALK
\\Va

%Q

A\

\

T
(s
®/

©

wwwwwwwwwwwww



25cm Releasable tie

GM50130

[ N\

Q QO O O O

\ 7

25cm Releasable tie

ADJUSTABLE BATTERY PLATE SETTINGS

Battery plate can be placed in each marked holes.

\
—

3X8mm  3X8mm

3X10mm

3X8mm

1

3X10mm bolts should be used when adjusting
battery plate & body post together in same position.

Rear battery mount

GM52407

Front battery mount

®
ﬁIVIADE @
www.gmade.net

29



A
M2.6 Nut \

GM70226

NRO1 Back half of wheel @@‘ =X

(i

2.6X16mm Round head screw X2

.
O
©

M2.6 Nut

x2

GM70284

e
AN

MT1903 Tire Inner foam
43 §| A MAKE x4
42
(@]
(e
_|
m
)
2}
O
m
GM70226
NRO1 Inner beadlock ring
Please be careful
with the direction.

GM70226
NRO1 Front half of wheel

2.6X16mm
Round head screw

Tighten beadlock wheels
using the sequence shown.

®
www.gmade.net



WHEELS AND TIRES

(oo

2.6X10mm Round head screw X8

F\
H
\o s/

M2.6 Nut x8

S

M2.6 Nut {7 O
& A
@ ~E S0
YN =%
N>\

Tighten beadlock wheels
using the sequence shown.

2.6X10mm Round head screw

(o

2.6X10mm Round head screw X8

—
@b
)

M2.6 Nut x8

M2.6 Nut

Tighten beadlock wheels
using the sequence shown.

2.6X10mm Round head screw

(o

2.6X10mm Round head screw X8

REMOVE!!
2.6X16mm
Round head screw

2.6X10mm
Round head screw

REMOVEf%%%Q

REMOVE

2.6X16mm Round head screw

()
® No
@.@
Eg
(|

Tighten beadlock wheels
using the sequence shown.

2.6X16mm

Round head screw

31 I\IIAIZ>E® m
www.gmade.net



WHEEL + FRONT AXLE
A s

—

GM5_1 603 x2
Axle pin

© U

GM51602
M4 Wheel nut x2

©)

GM52102
12mm Hex hub x2 4]

/ Axle pin

@
Q
\

- _eMs1603

GM52102
12mm Hex hub

GM51602
M4 Wheel nut

Ve
GM51515
Box wrench

WHEEL + REAR AXLE

—

GMSj 603 x2
Axle pin

© U

GM51602
M4 Wheel nut x2

©)

GM52102
12mm Hex hub x2

A GM51603
, / Axle pin
RN
2

12mm Hex hub

o

GM52102 TN
\\ \\//' 0%

GM51515

Box wrench

32

®
www.gmade.net







]

BODY PAINTING




MIRROR & SHIFTER

GM49003
Shifter

GM49003

mirror

o f£><
7
GM49006 A4 A\
R5 snap pin o "'

GM49006
R5 snap pin x2
P5 O-ring x2

STEERING WHEEL E

GM49003

Steering wheel

@A\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\W

3X35mm Round head screw X1

.
o

M3 Nylon lock nut x1 \
@ (@)
3mm Washer x1 o~

35 LA

wwwwwwwwwwwww



SEAT E ® SGM49003
eat
(i

3X6mm
Round head tapping screw

x4

Y

(mm GM49003

3X6mm 4 Backrest
Round head tapping screw X

3X6mm g
Round head tapping screw =

wwwwwwwwwwwww






ROLLBAR

3X25mm
Round head screw

3X25mm
Round head tapping screw

x2

GM40044
SAWBACK Rollbar set

3X25mm
Round head screw

3X25mm
Round head tapping screw

x2

GM40044
SAWBACK Rollbar set @

®
www.gmade.net




39

2
Q
£ [l
% \ y
(72] { \\
© \\ ©
s (] &s
() \ =3
- \4 [
- W 3
©
el o
©
14

S

2

ROLLBAR

“ Rollbar front assemble
GM49006
R5 snap pin

LED Light bar set (5 Light) *not included.

A\ OPTION PARTS
GM40054
GM49006

R5 snap pin

P5 O-ring




R6 snap pin

— GM50116

GM50116
R6 snap pin

=2V, §J

x2
x2

FRONT BODY POST

Ol

P5 O-ring
GM50116
R6 snap pin

GM50116
R6 snap pin

GM50116
R6 snap pin

®
ﬁl\l-ADE W
www.gmade.net

40

GM50116
R6 snap pin

x2

X2
GM50116
R6 snap pin

REAR BODY POST

Ol

©

P5 O-ring
GM50116
R6 snap pin




GM50116
R6 snap pin

GM50116
R6 snap pin

= NN
/& B

NSNSy

VY

!

CHASSIS + BODY

GM50116
R6 snap pin

®

VIiADE
ww.gmade.net

Wen

41




wwwwwwwwwwwww




wwwwwwwwwwwww




PARTS REFERENCE

GM21507 GM54100 GM54400
GM0020013 XD 93mm Shock body GM52101 GSO01 Axle housing GM52403 GSO01 Frame side rail R
GS01 Frame side rail L
GMO0020049  Rubber bump stop GM52102 GSO01 Axle parts tree
Shock end GM52404  Shock stay
Shock end Ball GM51105  Knuckle arm
GM52405  Side step bracket
GM20220 Shock oil GM52103 GSO01 Differential cover
GM52407 GS01 Cross member parts tree
GMO0020020  Shock delrin pistons GM52106 32T Bevel gear
14T Bevel gear GM50130 25cm Releasable tie
GM0020017 XD aeration screw
S9 O-ring GM52109 69mm Drive shaft GM52409  3*8mm Round head tapping screw
3*1 O-ring 64mm Drive shaft 3*10mm Flat head screw
3*6mm Round head screw
GMO0020006 XD 93mm Shock shaft GM54104 102mm Straight drive shaft 3*8mm Round head screw
2.5mm E-ring 98mm Straight drive shaft 3*10mm Round head screw
P3 O-ring 3*18mm Round head screw
GM54101 GSO01 Long wheel axle shaft 3*20mm Round head screw
GMO0020025  Shock spring 19x58mm Mideum 3mm Washer
GM52113 14T Bevel gear shaft M3 Flange nut
GMO0020008  Shock cartridge parts tree M3 Nylon lock nut
GM52116  116mm Threaded shaft
64mm Steering rod
GM40020 6.8mm Rod end ball GM70224
M3 6.8mm Rod end
GM40020 Sawback lexan body GM52117  2.6*6mm Round head screw “281 ::ront half of whgel
" nner beadlock ring
GM49003 Sawback accessory parts tree 3*10mm Round head screw NRO1 Back half of wheel
Windshield 3"12mm Round head screw NRO1 Wheel cap
3*6mm Round head tapping screw 3*16mm Round head screw 2.6*10mm Round head screw
3*35mm Round head screw 3*20mm Round head screw 2.6*16mm Round head screw
3mm Washer 3*25mm Round head screw M2.6 nut
R5 Snap pin 3*30mm R_ound head screw
P5 O-ring 2.5mm E-rlng
R6 Snap pin 4mm E-ring .
M3 Nylon lock nut 3mm Washer GM70244 MT1903 Tire
M3 Nut
M3 Nylon lock nut GM49082 Sawback 4LS manual
GM51120  3*10mm Step screw
GM40044 GM49004 Sawback decal sheet
GM52119  Ball bearing 1150
Sawback rollbar parts tree Ball bearing 850
R5 Snap pin
P5 O-ring GM51603  Axle pin
3*25mm Round head tapping screw
GM51602 M4 Wheel nut
GM51200 GM51504  Gear grease
GM51201  Transmission housing set GM51513  1.5mm L-wrench
Motor plate
Pinion gear cap GM51516  2.5mm L-wrench
GM51204  39T/15T Counter gear GM51515  Box wrench
35T/15T Counter gear
37T Counter gear
GM54300
GM51207 21mm Counter gear shaft
23mm Counter gear shaft GM54307  Upper link M3*6.8*54mm
43mm Counter gear shaft
GM54308 Lower link M3*6.8*78mm
GM20142  32Pitch 12T Pinion gear
GM54311  Universal shaft set
GM51208  3*8mm Round head screw Universal drive hub
3*10mm Round head screw
8"12mm Round head screw GM20216 M3 6.8mm Rod end
3*16mm Round head screw 6.8mm Rod end ball
3*20mm Round head screw
3*4mm Socket set screw GM54305  Universal joint
M3 nut Universal drive coupler
3mm Washer Universal cross pin
2mm E-ring
GM52412 GM54306  3*20mm Round head screw
3*25mm Round head screw
GS01 Tube front bumper parts tree 3*30mm Round head screw
3*10mm Round head screw M3 Nylon lock nut
3*10mm Round head tapping screw 3mm Washer
M3 Nylon lock nut 3*15mm Socket set screw
GM51306  3*15mm Screw pin ®
VLA DE
www.gmade.net

Address : GMADE Building 1F, Sinwol-dong 199-5, Yangcheon-gu, Seoul 07915, South Korea / Tel : 02-2696-8170 / Fax : 02-2696-8171




